



**BUREAU  
VERITAS**

# TEST REPORT

**TO :** WAH KEUNG HATS & BAGS FTY LTD  
NO. 1, 10/F, BLK A, PROFIT IND. BLDG  
1-15 KWAI FUNG ST, KWAI CHUNG  
NT,  
HONG KONG

**ATTN :** ELSIE CHOW

**LAB NO.:** (5510)278-0422  
**FORM NO.:** /  
**DATE IN:** Oct 05, 2010  
**DATE OUT:** Oct 08, 2010  
**DEPARTMENT:** /  
**NO. OF WORKING DAYS:** 3  
**PAGE 1 OF 3**

## OVERALL RATING

**PASS** X  
**FAIL** \_\_\_\_\_  
**DATA** \_\_\_\_\_

<b>Vendor:</b>	/	<b>Agent:</b>	/
<b>Fabric Supplier/Mill:</b>	/	<b>Factory/Manufacturer:</b>	/
<b>P.O. No.:</b>	033652	<b>Style No.:</b>	3126101G00
<b>Sample Description:</b>	100% COTTON KNITTED GLOVES WITH RHINESTONES ON BOTH SIDES	<b>Style Description:</b>	/
<b>Color:</b>	/	<b>Country of Origin:</b>	/
<b>Claimed Fabric Weight:</b>	/	<b>Claimed Fabric Count:</b>	/
<b>Yarn Size:</b>	/	<b>Submitted Size:</b>	/
<b>Size Range:</b>	/	<b>FPU No.:</b>	/
<b>GPU No.:</b>	/	<b>End Use:</b>	/

<b>Product Category:</b>	/
<b>Test Requested:</b>	/
<b>Previous Report No.:</b>	/

<b>Submitted Fiber Content:</b>	/
<b>Actual Fiber Content:</b>	/
<b>Suggested Fiber Content:</b>	/
<b>Submitted Care Instruction(s):</b>	NON-WASHABLE ITEM
<b>Client Expected Care Instruction:</b>	/
<b>Suggested Care Instruction(s):</b>	/

C/N BV SY/D/ART



TEST PROPERTY	PASS	FAIL	DATA	COMMENTS
CPSIA TOTAL LEAD CONTENT IN SUBSTRATES	X			
CPSIA TOTAL LEAD IN SURFACE COATING			X	SEE RESULT

BUREAU VERITAS HONG KONG LTD.

AMY WONG  
DIVISION MANAGER - SOFTLINES

<u>TEST PROPERTY</u>	<u>TEST RESULTS</u>	<u>REQUIREMENTS</u>
<u>CPSIA TOTAL LEAD CONTENT IN SUBSTRATES</u> (EPA 3051 MODIFIED & EPA 3052 MODIFIED (Others) / CPSC-CH-E1001-08 (Metal))		
(PPM)	1.) TRANSPARENT GLASS (RHINESTONE): <50 PPM	MAX 300.0 PPM
	2.) WHITE FABRIC WITH YELLOW GLASS: <50 PPM	
<u>CPSIA TOTAL LEAD IN SURFACE COATING</u> (AOAC 974.02 MODIFIED)		
(PPM)	NO SURFACE COATING	MAX 90.0 PPM